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Test Specification
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Non-Standard Test Method

None

Test Scope

Partial compliance test

Equipment under Test (EUT):

Product Description

stAPPone oGPS

Model(s) stAPPone
Additional Model(s) None
Brand Name(s) None
Hardware Version(s) 2.1
Software Version(s) Nordic DTM

FCC-ID 2A0GT-STAPPONE
IC N/A
Test Result PASSED
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Possible test case verdicts:

required by standard but not tested N/T

not required by standard N/R

test object does meet the requirement P(PASS)
test object does not meet the requirement F(FAIL)
Testing:

Test Lab Temperature 20-23°C
Test Lab Humidity 32-38%
Date of receipt of test item 2017-10-09
Report:

Compiled by Abdullah Al Jamal

Tested by (+ signature) Abdullah Al Jamal /
(Responsible for Test) W. Treffke

Approved by (+ signature)

(Head of Lab) Christian Weber

Date of Issue 2017-12-20

Total number of pages 82

General Remarks:

requirements detailed within this report.

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial number. It is
the responsibility of the manufacturer to ensure that all production models meet the intent of the

This report shall not be reproduced, except in full, without the written approval of the Issuing testing laboratory.

Additional Comments:

Additional variants have been declared by the manufacturer (see paragraph ADDITIONAL VARIANTS).
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ADDITIONAL VARIANTS

ADDITIONAL VARIANTS — NOT TESTED VARIANTS

Not-testes Product Type Description Variant Hardware Software
Variant Name Version Version
1 stAPPone oGPS stAPPone 2.0 1.0
2 stAPPone mGPS stAPPone 2.0 1.0
3 stAPPone mGPS stAPPone 2.1 Nordic DTM

Those named additional variants above have not been tested. Those additional variants of the series have been
declared by the manufacturer. The test report explicitly state that those variants were neither tested nor assessed

nor evaluated.
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VERSION HISTORY

Version History

Version

Issue Date

Remarks

Revised By

01

2017-12-20

Initial Release
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ABBREVIATIONS AND ACRONYMS

Acronyms
Acronym Description
EUT Equipment Under Test
FCC Federal Communications Commission
ISED Innovation, Science and Economic Development Canada
RBW Resolution bandwidth
RMS Root mean square
VBW Video bandwidth
VoM Nominal supply voltage
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1 Equipment (Test Item) Under Test

Description stAPPone oGPS
Model stAPPone
Additional Model(s) None

Brand Name(s) None

Serial Number(s) Not specified
Hardware Version(s) 2.1

Software Version(s) Nordic DTM
PMN N/A

HVIN N/A

FVIN N/A

HMN N/A

FCC-ID 2A0GT-STAPPONE
IC N/A

Equipment type End Product
Radio type Transceiver

Assigned frequency bands

2400 - 2483.5 MHz

Radio technology

Bluetooth LE

Modulation GFSK
Number of antenna ports 1
Type Bluetooth radio module
Model Bluemod+S42
. Manufacturer Telit Communications S.p.A.
Radio Module - —
HW Version Not specified
SW Version Not specified
FCC-ID RFRMS42
Type Integrated antenna
Model 2450AT43B100
Antenna
Manufacturer Johanson Technology
Gain 1.3 dBi
Supply Voltage VoM 3.7VDC
Operating Temperature Tnowm 25°C
Model None
Vendor None
AC/DC-Adaptor
Input None
Output None

Manufacturer

6832 Sulz
Austria

stAPPtronics GmbH
Frutzstrasse 4
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1.4 Support Equipment

Product Type Device Manufacturer Model Comment
AE1l Laptop Dell Latitude E6430 S/IN 4MX5TY1
AE2 Power Supply Dell LAG65NS2-01 S/N 6TM1C
AE3 C(ﬁ;\r’;:;‘;'epsz | UWAY UNIQT-0004 Sample 15578
AE4 Developement Kit Nordic NRF6828 Sample 15581

Semiconductors
AES AC Adapter HTC TC E250 Sample 15579
CBL1 USB cable Assmann Electronic | AK-300127-018-S Sample 15576
CBL2 USB cable HTC Not specified Sample 15580
CBL3 USB-Seriel-Adapter Not specified TTL-232R-3V3 Sample 16386
CBL4 i(lj‘;':é ereoeF‘f'l'ﬁ Not specified Not specified Sample 16293
Description:
AE1l - AE5 Auxillary Equipment
SIM Simulator
CBL1 - CBL4 Connecting Cable

Comment: None.
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1.5 Test Modes

Mode Description

Mode = Transmit
Modulation = GFSK
Spreading = None
Duty cycle = 70%

Receive Mode = Receive
Comment: None.

GFSK
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1.6 Test Frequencies
Designator Mode Channel Frequency [MHz]
F1 Tx / Rx 0 2402
F2 Tx/ RxX 19 2440
F3 Tx/ RxX 39 2480
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1.7 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions data table.
The numbers used in the calculation are for example only. There is no direct correlation to the specific data taken
for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are taken into
account through internal analyzer settings.

A.F.:
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric fields
strengths to voltages, which can be measured directly on the spectrum analyzer. Itis treated as a loss in dB.
Cable losses have been included with the A.F. to simplify the calculations. The antenna factor is used in
calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units of pv/m.
The following formula is used to convert the units of pvV/m to dBuV/m:

Limit (dBpV/m) = 20*log (uV/m)
Margin:

This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin indicates the
emission was below the limit. A positive margin indicates that the emission exceeds the limit.

Example only:

Reading + AF = Net Reading : Net reading - FCC limit = Margin
+21.5 dBuv +26dB =47.5dBuv/im 47.5 dBuV/m -57.0dBuv/im =-9.5dB
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2 Result Summary

FCC 47 CFR Part 15C, ISED RSS-247

Product Standard . Reference
Reference Requirement Method Result Remarks
RSS-Gen 6.6 Occupied Bandwidth ANSI C63.10 N/R Informational only
FCC § 15.247(a)(2) .
ISED RSS.247 § 5.2 6 dB Bandwidth ANSI C63.10 N/T
FCC § 15.247(b)(3) .
ISED RSS.247 § 5.4 Maximum peak conducted power ANSI C63.10 N/T
FCC § 15.247(e) )
ISED RSS-247 § 5.2 Power spectral density ANSI C63.10 N/T
FCC § 15.207 AC power line conducted
ISED RSS-247 8§ 3.1 | emissions ANSI €63.10 N/T
FCC § 15.247(d) .
ISED RSS-247 § 5.5 Band edge compliance ANSI C63.10 N/T
FCC § 15.247(d) . .
ISED RSS-247 § 5.5 Conducted spurious emissions ANSI C63.10 N/T
FCC § 15.247(d) . . )
FCC § 15.209 [t ANSI C63.10 PASS
ISED RSS-GEN § 8.9
Receiver radiated spurious
ISED RSS-247 § 3.1 emissions ANSI C63.10 PASS
Comment:
Possible Test Case Verdicts
PASS Test object does meet the requirements
FAIL Test object does not meet the requirements
N/T Required by standard but not tested
N/R Not required by standard for the test object
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3 Test Conditions and Results
3.1 Test Conditions and Results - Occupied bandwidth

3.1.1 Information

Test Information

Reference ISED RSS-Gen 6.6

Measurement Method ANSI C63.106.9.3

Operator Abdullah Al Jamal

Date 2017-12-04

3.1.2 Limits
Limits
None (Informational only)

3.1.3 Setup

Test Setup

SpectrumAnalyzer

EUT

3.1.4 Equipment

Test Equipment
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Spectrum Analyzer R&S FSW 43 EF00896 | 2017-08 2018-08

3.1.5 Procedure

Test Procedure

1. EUT transmitter is activated in test mode under normal conditions

2. The spectrum analyzer is set to peak detection and maximum hold with a span twice the emission
spectrum

The resolution bandwidth is set to 1 % of the bandwidth

4. The occupied bandwidth is measured with the build-in analyzer function

w
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3.1.6 Results
Test Results
Frequency Bandwidth
Mode [MHZ] [MHZ]
GFSK 2402 1.0521
GFSK 2440 1.0621
GFSK 2480 1.0822
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Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1709-6847

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Mode:

Test Date:
Verdict:

Note 1:

Note 2:

stAPPtronics GmbH

stAPPone

stAPPone oGPS

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom / Vnom

Tx, BT-LE, 2402 MHz
2017-12-04

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function was

used
OBW=1.052 MHz

Marker 1 [T1] RBW 10 kHz  RF Att 10 dB
Ref Lvl _42 .26 dBm VBW 10 kHz
-20 dBm 2.40193487 GHz SWT 125 ms Unit dBm
20
v |IT1] -42].26 dBm
2.401930487 GHz
-30 oFH T OS2 T0p2T THZ
vT] [T1] _55.41 dBnm
_40 1 > 40146393 GH
vTd [T1] -55.93 dBn
*ﬂqn 2.40251B03 GHz
50 A
:f \\J2
-80 // g\
_80 y \L
B M MWWW
-100
~110
~120

Center 2.402 GHz

Date:

04 .DEC.2017

200 kHz~/

09:07:13

Span 5 MHz
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Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1709-6847

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Mode:

Test Date:
Verdict:

Note 1:

Note 2:

stAPPtronics GmbH
stAPPone
stAPPone oGPS

Eurofins Product Service GmbH

Abdullah Al Jamal
Tnom / Vnom

Tx, BT-LE, 2440 MHz
2017-12-04

NONE (INFORMATION ONLY)
A spectrum analyzer with an integrated 99% power bandwidth function was

used
OBW=1.062 MHz

Marker 1 [T1] RBW 10 kHz RF Att 10 dB
Ref Lvl -35.47 dBm VBU 10 kHz
-20 dBm 2.43979459 GHz SWT 125 ms Unit dBm
-20
vi[IT1] -35.47 dBm
2.43979453 GHz
=30 . OPH T UGZIoEDS Tz
Kﬂﬂ‘ VT [T1] -50[.83 dBm
40 ﬂ% A\ 2.43949891 GH
Jm vTd [T1] -49.30 dBm
T} 2.44051B03 GHz
-50 /J \\
-60 /. \
-70 lfgwuuiu wpfbt\ﬁw
-80 “«MV
bt MWM WM&
-100
~110
-120
Center 2.44 GHz 200 kHz~/ Span 5 MHz

Date:

04 .DEC.2017

09:09:54
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Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1709-6847

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Mode:

Test Date:
Verdict:

Note 1:

Note 2:

stAPPtronics GmbH
stAPPone
stAPPone oGPS

Eurofins Product Service GmbH

Abdullah Al Jamal
Tnom / Vnom

Tx, BT-LE, 2480 MHz
2017-12-04

NONE (INFORMATION ONLY)
A spectrum analyzer with an integrated 99% power bandwidth function was

used
OBW=1.082 MHz

Marker 1 [T1] RBW 100 kHz RFE Att 10 dB
Ref Lvl -28.79 dBm VBW 100 kHz
-20 dBm 2.47996483 GHz SWT 5 ms Unit dBm
_20
MU IRER -28.79 dBm
} 2.47996[493 GHz
-30 BaE \ad OFH T UBZTE@A33 THz
/// \\\ vt [T1] -42.84 dBnm
_40 B Ho 2.47945R391 GH
vTd [T1] -42.61 dBnm
2.48053B07 GHz
50 // \\
/ T 'M\
; A ""\/\N
7BDWM4MJMJ/WW L/IMM\,«
90
-100
~110
~120
Center 2.48 GHz 200 kHz~/ Span 5 MHz
Date: 04.DEC.2017 09:16:30
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3.2 Test Conditions and Results - Transmitter radiated emissions

3.2.1 Information

Test Information
Reference FCC 15.247(d) / ISED RSS-GEN 8.9
Measurement Method ANSI C63.106.4, 6.5, 6.6, 11.12
Operator Abdullah Al Jamal
Date 2017-11-30
3.2.2 Limits
Limits
Frequency [MHz] Detector Field strength [dBuV/m] MeasurenEr?]r]\t distance
30-88 Quasi-Peak 100 3
88 - 216 Quasi-Peak 150 3
216 - 960 Quasi-Peak 200 3
960 - 1000 Quasi-Peak 500 3
>1000 Average 500 3
3.2.3 Setup

Test Setup 30 - 1000 MHz

Semi anechoic chamber (3 meter)

)
H
Qurnmb\e)

I
\‘ Polarization

Amplifier
Matrix

Receiver

Tower+
Turn Table
Controller

Test Report No.: GOM-1709-6847-TFC247BL-V01
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Test Setup > 1 GHz

Receiver

Semi anechoic chamber (3 meter)

H
i
Q Turnlable)

EUT

Amplifier
Matrix

Ground Plane

3.2.4 Equipment
Test Equipment 30 - 1000 MHz
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Anechoic Chamber Frankonia AC1 EF00062 | 2017-02 2020-02
Measurement Receiver R&S ESU 26 EF00887 | 2017-07 2018-07
Antenna R&S HK 116 EF00030 | 2016-04 | 2019-04
Antenna R&S HL 223 EF00187 | 2016-05 | 2019-05
Test Equipment > 1 GHz
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Anechoic Chamber Frankonia AC1 EF00062 | 2017-02 2020-02
Measurement Receiver R&S ESU 26 EF00887 | 2017-07 2018-07
Antenna R&S BBHA 9120D EF00018 | 2016-09 | 2019-09
Antenna Amplifier Research AT4560 EF00302 | 2017-03 | 2018-03

3.2.5 Procedure

Test Procedure 30 - 1000 MHz

a s wbdpeE

EUT is placed on a non conducting support at the center of a turn table 0.8 m above the ground
EUT set to test mode

The receiver is set to peak detection with max hold
The EUT is rotated through 360° and the height of the antenna is varied from 1 mto 4 m
All significant emissions are measured again using the corresponding final detector

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Test Procedure > 1 GHz

1. EUT is placed on a non conducting support at the center of a turn table 1.5 m above the ground

2. EUT set to test mode

3. The receiver is set to peak detection with max hold

4. The EUT is rotated through 360° and the height of the antenna is varied from 1 mto 4 m

5. All significant emissions are measured again using the corresponding final detector

3.2.6 Results
Test Results

Channel Emission Level Det. Pol. Limit Margin
[MHZ] [MHZ] [dBuVv/m] [dBuv/m] [dB]
2402 37.7043 38.90 pk ver 40.00 -01.10
2402 37.7043 33.60 gpk ver 40.00 -06.40
2402 38.1066 39.50 pk ver 40.00 -00.49
2402 38.1066 35.50 gpk ver 40.00 -04.48
2402 2274 36.03 pk hor 74.00 -37.97
2402 4800 37.63 pk hor 74.00 -36.37
2402 4800 35.88 pk ver 74.00 -38.12
2440 7320 53.36 pk hor 74.00 -20.64
2440 7320 51.63 RMS hor 54.00 -02.37
2440 7320 48.18 pk ver 74.00 -25.82
2440 19508 30.11 pk ver 74.00 -43.89
2480 7440 52.53 pk hor 74.00 -21.47
2480 7440 50.76 RMS hor 54.00 -03.24
2480 7440 47.99 pk ver 74.00 -26.01

Test Report No.: GOM-1709-6847-TFC247BL-V01
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3.3 Test Conditions and Results - Receiver radiated emissions

3.3.1 Information

Test Information
Reference ISED RSS-247 3.1
Measurement Method ANSI C63.106.5, 6.6, 11.12
Operator Abdullah Al Jamal
Date 2017-12-01
3.3.2 Limits
Limits
Frequency [MHz] Detector Field strength [dBuV/m] MeasurenEr?]r]\t distance
30-88 Quasi-Peak 100 3
88 - 216 Quasi-Peak 150 3
216 - 960 Quasi-Peak 200 3
960 - 1000 Quasi-Peak 500 3
>1000 Average 500 3
3.3.3 Setup

Test Setup 30 - 1000 MHz

Semi anechoic chamber (3 meter)

)
H
Qurnmb\e)

I
\‘ Polarization

Amplifier
Matrix

Receiver

Tower+
Turn Table
Controller

Test Report No.: GOM-1709-6847-TFC247BL-V01
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Test Setup > 1 GHz

Semi anechoic chamber (3 meter)

Receiver

Amplifier
Matrix

H
i
Q Turnlable)

EUT

Ground Plane

3.3.4 Equipment
Test Equipment 30 - 1000 MHz
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Anechoic Chamber Frankonia AC1 EF00062 | 2017-02 2020-02
Measurement Receiver R&S ESU 26 EF00887 | 2017-07 2018-07
Antenna R&S HK 116 EF00030 | 2016-04 | 2019-04
Antenna R&S HL 223 EF00187 | 2016-05 | 2019-05
Test Equipment > 1 GHz
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Anechoic Chamber Frankonia AC1 EF00062 | 2017-02 2020-02
Measurement Receiver R&S ESU 26 EF00887 | 2017-07 2018-07
Antenna R&S BBHA 9120D EF00018 | 2016-09 | 2019-09
Antenna Amplifier Research AT4560 EF00302 | 2017-03 | 2018-03

3.3.5 Procedure

Test Procedure 30 - 1000 MHz

EUT is placed on a non conducting support at the center of a turn table 0.8 m above the ground
EUT set to test mode

The receiver is set to peak detection with max hold

The EUT is rotated through 360° and the height of the antenna is varied from 1 mto 4 m

All significant emissions are measured again using the corresponding final detector

a s wbdpeE

Test Procedure > 1 GHz

EUT is placed on a non conducting support at the center of a turn table 1.5 m above the ground
EUT set to test mode

The receiver is set to peak detection with max hold

The EUT is rotated through 360° and the height of the antenna is varied from 1 m to 4 m

All significant emissions are measured again using the corresponding final detector

a bk wbdpR

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 27 of 82



<& eurofins

3.3.6 Results
Test Results

Channel Emission Level Det. Pol. Limit Margin
[MHZ] [MHZ] [dBuVv/m] [dBuv/m] [dB]
2440 31.624 35.30 pk hor 40.00 -04.70
2440 31.624 33.24 gpk hor 40.00 -06.76
2440 38.033 33.89 pk hor 40.00 -06.11
2440 38.033 22.78 apk hor 40.00 -17.22
2440 2350 39.12 pk ver 53.98 -14.86
2440 7408 50.23 pk hor 53.98 -03.75
2440 7408 38.61 avg hor 53.98 -15.37
2440 7577 50.48 pk ver 53.98 -03.50
2440 7577 38.58 avg ver 53.98 -15.40
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Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6847

Transmitter spurious emissions

Index 13

Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.3°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BL; 2402 MHz
Test Date: 2017-11-30
Note: TT:=0%MA:=1m
120 m—— FCC 15.247 Q-Peak v1 RBW: 120 kHz, Horizontal Max Peak
110 f
100 f
oot
af
£ r
> L
@ o
3 ot
=
o F [ ] |
40 -
0
o )
10 f
0 C
30M 40M 60 M 80M 100M 120M 140 M 160 M 200M
Frequency (Hz)
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6847

Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.3°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; BL; 2402 MHz
Test Date: 2017-11-30
Note: TT =0, MA:=1m
Index 14

120 e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Vertical Max Peak —— RBW: 120 kHz, Vertical Max Quasi Peak

110

1004

90+

80
E Ot
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Z 701
E -
k=] C
o 60
[ C
] r
£ 50
3 F
w r - -

40 -

- X

30 -

20+

104

oF
30M 40M 60M 8OM 100M 120M 140M  160M 200M
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Status
37,7043 MHz 38,9 dBuV/m 40 dBpVv/m -1,1dB Pass
38,1066 MHz 39,5 dBuVv/m 40 dBpVv/m -0,49 dB Pass
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Difference  Quasi-Peak Status
37,7043 MHz 33,6 dBuV/m 40 dBuV/m -6,4dB Pass
38,1066 MHz 35,5 dBuvV/m 40 dBpVv/m -4,48 dB Pass

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Index 11

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.3°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; BL; 2402 MHz
Test Date: 2017-11-30
Note: TT =0, MA:=1m

120 e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Index 12

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.3°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BL; 2402 MHz
Test Date: 2017-11-30
Note: TT =0, MA:=1m

120 e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6847

Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2402 MHz
Test Date: 2017-12-01
Note:
Index 3
m— FCC 15.209 AVr1 m— FCC 15.209 AV 12 m— FCC 15.209 AV I3 m— FCC 15209 AVr4 m— FCC 15209 AVI5
— FCC 15200 AV 6 m— FCC 15.209 AV 7 m— FCC 15.209 AVI8 m— FCC 15209 AVI9 — FCC 15.209 AVr10
m— FCC 15.209 AV r11 m— FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak vi1
—— RBW: 1 MHz, Horizontal Max Peak
120
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w 40 1
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WWNWW TR ]
20+
10 f
o C
1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.274 GHz 36.03 dBuV/m 74 dBuV/m -37.97 dB Pass

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2402 MHz
Test Date: 2017-12-01
Note:
Index 9
m— FCC 15.209 AV 11 m—— FCC 15209 AV 12 = FCC 15.209 AV I3 m— FCC 15209 AV 14 m— FCC 15.209 AVI5
— FCC 15.209 AV 16 —— FCC 15.209 AV (7 — FCC 15.209 AV 8 — FCC 15.209 AVIO — FCC 15.209 AVr10
m— FCC 15.209 AVr11 m— FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2402 MHz
Test Date: 2017-12-01
Note: lower bandedge
Index 2
= FCC 15209 AVI8 FCC 15.247 Peak vi1 —— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
120 f
110 f
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Frequency (Hz)

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6847

Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2402 MHz
Test Date: 2017-12-01
Note: lower bandedge
Index 10
= FCC 15209 AVI8 FCC 15.247 Peak vi1 —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
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z f
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

110

= FCC 15.209 AVr14

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)

Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

TX; BL, 2402 MHz

2017-12-01

= FCC 15.209 AVr15 = FCC 15.209 AVr16

—— RBW: 1 MHz, Horizontal Max Peak

= FCC 15209 AVr17

Index 5

FCC 15.247 Peak v1

Electrical Field (dBuV/m)

4G

|

Frequency
4.8 GHz

45G

5G 55G 6G 65G 7G

Frequency (Hz)

Peak Difference
-36.37 dB

Peak Limit
74 dBuV/m

Peak
37.63 dBuV/m

8G

Peak Status

Pass

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

Mode:
Test Date:
Note:

= FCC 15.209 AVr14

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)

Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

TX; BL, 2402 MHz

2017-12-01

= FCC 15.209 AVr15 = FCC 15.209 AVr16

—— RBW: 1 MHz, Vertical Max Peak

= FCC 15209 AVr17

Index 8

FCC 15.247 Peak v1

110

Electrical Field (dBuV/m)

4G

Frequency
4.8 GHz

45G

5G 55G 6G 65G 7G

Frequency (Hz)

Peak
35.88 dBuV/m

Peak Difference
-38.12 dB

Peak Limit
74 dBuV/m

8G

Peak Status

Pass

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)

Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Index 6

Mode: TX; BL, 2402 MHz
Test Date: 2017-12-01
Note:
= FCC 15209 AVr18 = FCC 15209 AVr19 = FCC 15.209 AV 120 = FCC 15.209 AV 21 = FCC 15.209 AV 122
——— FCC15209AVI23  =——— FCC 15209 AVr24 FCC 15.247 Peak v1 ——— RBW: 1 MHz, Horizontal Max Peak
o
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Frequency (Hz)

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS
Eurofins Product Service GmbH
Abdullah Al Jamal
Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Index 7

Mode: TX; BL, 2402 MHz
Test Date: 2017-12-01
Note:
= FCC 15.209 AVr18 = FCC 15.209 AVr19 = FCC 15.209 AVr20 = FCC 15.209 AV r21 = FCC 15.209 AVI22
= FCC 15.209 AV 123 = FCC 15.209 AV 124 FCC 15.247 Peak v1 —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.8°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2402 MHz
Test Date: 2017-12-01
Note:
Index 32
— FCC 15.209 AV 125 — FCC 15.209 AV 126 — FCC 15.209 AV 127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.8°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2402 MHz
Test Date: 2017-12-01
Note:
Index 31
— FCC 15.209 AV 125 — FCC 15.209 AV 126 = FCC 15.209 AV 127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Index 8

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BL; 2480 MHz
Test Date: 2017-11-30
Note: TT =0, MA:=1m
= FCC 15.247 Q-Peak v1 RBW: 120 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Index 8

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BL; 2480 MHz
Test Date: 2017-11-30
Note: TT =0, MA:=1m
e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 44 of 82



<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Index 6

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; BL; 2440 MHz
Test Date: 2017-11-30
Note: TT =0, MA:=1m
e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Index 7

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BL; 2440 MHz
Test Date: 2017-11-30
Note: TT =0, MA:=1m
e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
Index 17
m— FCC 15.209 AVr1 m— FCC 15.209 AV 12 m— FCC 15.209 AV I3 m— FCC 15209 AVr4 m— FCC 15209 AVI5
— FCC 15200 AV 6 m— FCC 15.209 AV 7 — FCC 15.209 AV 8 — FCC 15,209 AVIO — FCC 15.209 AV10
m— FCC 15.209 AV r11 m— FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak vi1
—— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
Index 11
m— FCC 15.209 AV 11 m—— FCC 15209 AV 12 = FCC 15.209 AV I3 m— FCC 15209 AV 14 m— FCC 15.209 AVI5
m— FCC 15.209 AV 6 — FCC 15209 AVr7 m— FCC 15.209 AVr8 m— FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AVr11 m— FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6847

stAPPtronics GmbH
stAPPone
stAPPone oGPS
Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)

Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Mode: TX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
Index 16
—— FCC15209AVr4  ——— FCC15209AVr15  =——— FCC15209AVri6  ——— FCC 15209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
110+
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T 8t
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% 60
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L 50 B i
r hrmar A
C WWW
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2
4G 45G 5G 55G 6G 65G 7G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
7.32 GHz 53.36 dBuV/m 74 dBuV/m -20.64 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
7.32 GHz 51.63 dBuV/m 54 dBuV/m -2.37.dB Pass

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
Index 13
— FCC 15.209 AVr14 m— FCC 15.209 AVr15 m— FCC 15.209 AVr16 m— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
7.32 GHz 48.18 dBuV/m 74 dBuV/m -25.82 dB Pass

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)

Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Index 15

Mode: TX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
= FCC 15209 AVr18 = FCC 15209 AVr19 = FCC 15.209 AV 120 = FCC 15.209 AV 21 = FCC 15.209 AV 122
— FCC 15.209 AVI23 — FCC 15.209 AV 124 FCC 15.247 Peak v1 —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS
Eurofins Product Service GmbH
Abdullah Al Jamal
Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Index 14

Mode: TX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
—— FCC15209AVI8  ——— FCC15209AVr19  ——— FCC15209AVI20 ——— FCC15209AVI21  ——— FCC 15200 AVr22
—— FCC15200AVI23 ~ ——— FCC 15209 AV 24 FCC 15247 Peak vl ~ ——— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.8°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
Index 34
— FCC 15.209 AV 125 — FCC 15.209 AV 126 = FCC 15.209 AV 127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
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17G 18G 19G 200G 21G 2G 24G 25G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
19.508 GHz 30.11 dBuV/m 74 dBuV/m -43.89 dB Pass

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.8°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
Index 33
— FCC 15.209 AV 125 — FCC 15.209 AV 126 = FCC 15.209 AV 127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Index 8

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BL; 2480 MHz
Test Date: 2017-11-30
Note: TT =0, MA:=1m
= FCC 15.247 Q-Peak v1 RBW: 120 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Index 8

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BL; 2480 MHz
Test Date: 2017-11-30
Note: TT =0, MA:=1m
e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Index 9

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; BL; 2480 MHz
Test Date: 2017-11-30
Note: TT =0, MA:=1m
e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Index 8

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BL; 2480 MHz
Test Date: 2017-11-30
Note: TT =0, MA:=1m
e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2480 MHz
Test Date: 2017-12-01
Note:
Index 18
m— FCC 15.209 AVr1 m— FCC 15.209 AV 12 m— FCC 15.209 AV I3 m— FCC 15209 AVr4 m— FCC 15209 AVI5
— FCC 15200 AV 6 m— FCC 15.209 AV 7 — FCC 15.209 AV 8 — FCC 15,209 AVIO — FCC 15.209 AV10
m— FCC 15.209 AV r11 m— FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak vi1
—— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2480 MHz
Test Date: 2017-12-01
Note:
Index 25
m— FCC 15.209 AV 11 m—— FCC 15209 AV 12 = FCC 15.209 AV I3 m— FCC 15209 AV 14 m— FCC 15.209 AVI5
m— FCC 15.209 AV 6 — FCC 15209 AVr7 — FCC 15.209 AV 8 — FCC 15.209 AVIO — FCC 15.209 AVr10
m— FCC 15.209 AVr11 m— FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
110 f
100 f
ot
T wl
i C
o) C
2 701
s
w L
g 9T
S ot
ol
E MWWWWMW
20+
1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS

Eurofins Product Service GmbH

Abdullah Al Jamal

Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Mode: TX; BL, 2480 MHz
Test Date: 2017-12-01
Note: upper bandedge
Index 19
= FCC 15.209 AVI9 FCC 15.247 Peak vi1 —— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6847

Applicant: stAPPtronics GmbH

EUT Name: stAPPone

Model: stAPPone oGPS

Test Site: Eurofins Product Service GmbH

Operator: Abdullah Al Jamal

Test Conditions: Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical

Measurement distance:

1 m converted to 3m

Mode: TX; BL, 2480 MHz
Test Date: 2017-12-01
Note: upper bandedge
Index 24
—— FCC 15209AV19 FCC 15247 Peak vl ~ ——— RBW: 1 MHz, Vertical Max Peak ——— RBW: 1 MHz, Vertical Max RMS
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2480 MHz
Test Date: 2017-12-01
Note:
Index 20
= FCC 15209 AVr14 = FCC 15.209 AVr15 = FCC 15209 AVr16 = FCC 15209 AV 17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
7.44 GHz 52.53 dBuV/m 74 dBuV/m -21.47 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
7.44 GHz 50.76 dBpVv/m 54 dBpV/m -3.24 dB Pass

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2480 MHz
Test Date: 2017-12-01
Note:
Index 23
— FCC 15.209 AVr14 m— FCC 15.209 AVr15 m— FCC 15.209 AVr16 m— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
7.44 GHz 47.99 dBuV/m 74 dBuV/m -26.01 dB Pass

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)

Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Index 21

Mode: TX; BL, 2480 MHz
Test Date: 2017-12-01
Note:
—— FCC15209AVr8  =——— FCC15209AVF9  =——— FCC15209AVI20  =——— FCC15209AVI21  =——— FCC 15209 AVI22
—— FCC15209AVI23  =——— FCC 15209 AV 124 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS
Eurofins Product Service GmbH
Abdullah Al Jamal
Tnom: 23.5°C, Vnom: 3.7 VDC (lithium battery)
Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Index 22

Mode: TX; BL, 2480 MHz
Test Date: 2017-12-01
Note:
—— FCC15209AVr8  =——— FCC15209AVF9  =——— FCC15209AVI20  =——— FCC15209AVI21  =——— FCC 15209 AVI22
—— FCC15209AVI23  =——— FCC 15209 AV 124 FCC15247Peakvi ~ ——— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.8°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2480 MHz
Test Date: 2017-12-01
Note:
Index 36
— FCC 15.209 AV 125 — FCC 15.209 AV 126 — FCC 15.209 AV 127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.8°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BL, 2480 MHz
Test Date: 2017-12-01
Note:
Index 35
— FCC 15.209 AV 125 — FCC 15.209 AV 126 — FCC 15.209 AV 127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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ANNEX B

Receiver spurious emissions

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6847

Index 52

Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:

e RSS-Gen Rx QP —— RBW: 100 kHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6847

Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
Index 55
e RSS-Gen Rx QP —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
31.624 MHz 35.3 dBuVv/m 40 dBpVv/m -4.7 dB Pass
38.033 MHz 33.89 dBuv/m 40 dBuV/m -6.11 dB Pass
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Difference  Quasi-Peak Status
31.624 MHz 33.24 dBpv/m 40 dBuV/m -6.76 dB Pass
38.033 MHz 22.78 dBuV/m 40 dBpVv/m -17.22 dB Pass

Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number:

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)

Index 50

Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
—— RSS-Gen RxQP —— RBW: 100 kHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number:

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS

Eurofins Product Service GmbH

Abdullah Al Jamal

Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)

Index 51

Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
—— RSS-Gen RxQP —— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
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Spurious emissions according to FCC 15.247

Index 47

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.7°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
—— RSS-Gen Rx AV —— RBW: 1 MHz, Horizontal Max Peak
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Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6847

Index 49

Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
—— RSS-Gen Rx AV —— RBW: 1 MHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
2.35 GHz 39.12 dBuV/m 53.98 dBuV/m -14.86 dB Pass
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Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6847

Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.7°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
Index 46
—— RSS-Gen Rx AV —— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
7.408 GHz 50.23 dBuV/m 53.98 dBuV/m -3.75dB Pass
Frequency Average Average Limit Average Difference Average Status
7.408 GHz 38.61 dBpVv/m 53.98 dBuVv/m -15.37 dB Pass
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Eurofins Product Service GmbH
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Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6847

Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.6°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
Index 48
—— RSS-Gen RxAV —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
7.577 GHz 50.48 dBuV/m 53.98 dBuV/m -3.5dB Pass
Frequency Average Average Limit Average Difference Average Status
7.577 GHz 38.58 dBuVv/m 53.98 dBuVv/m -15.4 dB Pass
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Eurofins Product Service GmbH
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.7°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
Index 42
—— RSS-Gen Rx AV —— RBW: 1 MHz, Horizontal Max Peak
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Spurious emissions according to FCC 15.247

Project number:

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS

Eurofins Product Service GmbH

Abdullah Al Jamal

Tnom: 23.7°C, Vnom: 3.7 VDC (lithium battery)
Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Index 45

Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
—— RSS-GenRxAV  ——— RBW: 1 MHz, Vertical Max Peak
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Spurious emissions according to FCC 15.247

Project number:

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS

Eurofins Product Service GmbH

Abdullah Al Jamal

Tnom: 23.7°C, Vnom: 3.7 VDC (lithium battery)
Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Index 41

Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
— RSS-GenRxAV  ——— RBW: 1 MHz, Horizontal Max Peak
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: stAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.7°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
Index 44
—— RSS-Gen Rx AV —— RBW: 1 MHz, Vertical Max Peak
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Eurofins Product Service GmbH
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Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:
Horizontal

Measurement distance:

GOM-1709-6847

stAPPtronics GmbH

stAPPone

stAPPone oGPS

Eurofins Product Service GmbH

Abdullah Al Jamal

Tnom: 23.7°C, Vnom: 3.7 VDC (lithium battery)

Amplifier Research AT 4560 (old name) / ATH18G40 (new name),

1 m converted to 3m

Index 37

Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
— RSS-GenRxAV  —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6847-TFC247BL-V01

Eurofins Product Service GmbH
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6847
Applicant: stAPPtronics GmbH
EUT Name: SstAPPone
Model: stAPPone oGPS
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.7°C, Vnom: 3.7 VDC (lithium battery)
Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: RX; BL, 2440 MHz
Test Date: 2017-12-01
Note:
Index 38
—— RSS-Gen RxAV —— RBW: 1 MHz, Vertical Max Peak
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